

TEST REPORT

Number: TTJ0177802

Applicant: LI PENG ENTERPRISE CO., LTD.
NO.33, GONGYE RD.,
FANGYUAN TOWNSHIP,
CHANGHUA COUNTY 528,
TAIWAN, R.O.C.

Date: JAN 18, 2007

Sample Description :

One (1) Piece Of Submitted Sample Said To Be Bamboo Charcoal Fiber Knitted Fabric In Charcoal.

Applicant's Provided Care Instruction/Label : -

K75C8 175/172 TYA5-CB 竹炭 DTY 針織布

Date Received/Date Test Started : Jan. 11, 2007
Standard : -
Style/Article No. : -
Order No. : Lea-6001
Buyer's Name : -
Agent's Name : -
Ref. : -

Authorized By:
On Behalf Of Intertek Testing Services
Taiwan Limited



Carol Peng
Director
Textile And Footwear Division

Janell/Rebecca

Intertek Testing Services Taiwan Ltd.
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.
全國公證檢驗股份有限公司
114台北市內湖區瑞光路423號8樓
Tel: (+886-2) 6602-2888 · 2797-8885 Fax: (+886-2) 6602-2400 · 6602-2401

Page 1 Of 2

TEST REPORT

Number: TTJ0177802

Tests Conducted (As Requested By The Applicant)

- 1 Water Absorbency Of Textiles Test As Received (JIS L1907-1994, Section 5.1.2, Byreck Method):
After 10 Mins
- | | |
|--------|--------|
| Length | 143 mm |
| Width | 132 mm |
-

TEXTILE & FOOTWEAR DIVISION

SAMPLE CARD

INTERTEK TEST

INTERTEK TEST

REPORT NO. : TTJ 0177802

PREPARED BY : T

